
SHOREMASTER.COM  

Dock Screw Legs & Wheel-In KitsDock Screw Legs & Wheel-In Kits

Detail D
 

DETAIL  E
 

E

Parts List
DESCRIPTIONPART NUMBERQTYITEM

Pinch Pocket100369311
Support Tube (54")100313122
Pinch Bracket102089413
Screw Leg100345914
Foot Pad100369815
Bolt Bag 10208961-

Nut Flange 3/81001802136
Strut Bracket Left100000817
Strut Bracket Right100000618
Bolt Carriage 3/8 x 1.0100195649
Bolt Hex 3/8 x 2.01002424810
Bolt Hex 3/8 x 3.51002434111

Deep Screw Leg Kit 
Instructions
Part #: 1006680

Failure to follow instructions may result in personal injury and may 
invalidate the applicable warranty.
 
Assembly: To ensure the correct quantity of hardware in the right places, the Screw Leg 
Kit should be assembled at the same time as the dock frame and L Brace assembly. If it is 
not, you may have to disconnect some components to add hardware. 
Note: Before attaching any parts together lay the dock frame upside down (to access the 
bottom) and slide all the 3/8 Carriage Bolts in the "T" Slot  that are necessary for all the 
components that will be used (connector clips, support brackets, etc.). 
 
Step 1. Slide the Pinch Bracket onto the Screw Leg without securing.  
Step 2. Slide the Pinch Pocket onto the end of the Screw Leg without securing.
Step 3. Secure a foot pad on the Screw Leg with a 3/8 x 3 1/2 hex bolt and 3/8 flange nut.
Step 4. With the Screw Leg in place, secure the Pinch Pocket to the dock frame corner 
with two 3/8 x 1 Carriage Bolts and two 3/8 Flange Nuts as shown in Detail "A."
Step 5. Secure the Screw Leg to the Pinch Pocket with two 3/8 x 2 Hex Bolts and two 3/8 
Flange Nuts.
Step 6. Loosely attach one Support Tube to each set of tabs on the Support Pinch 
Bracket with one 3/8 x 2 Hex Bolt and one Nut Flange 3/8 as shown in Detail "B."
Step 7. Loosely attach the Strut Bracket Right and the Strut Bracket Left to the "T" Slot of 
each Frame Side Rail with one 3/8 x 1 Carriage Bolt and one 3/8 Flange Nut - as Shown in 
Detail "C."
Note: The tabs of the Strut Brackets face the inside of the frame.
Step 8. Position the Support Tubes at a 45 degree angle to the frame.
Step 9. Slide the Strut Brackets Left and Right in-line with the through hole of the Support
Tubes and tighten the 3/8 Flange Nut on each Strut Bracket.
Step 10. Attach each Support Tube to one of the Strut Brackets with one 3/8 x 2 Hex Bolt
and one 3/8 Flange Nut - as shown in Detail "C."
Step 11. Secure the Pinch Bracket to the Support Tubes and the Screw Leg by tightening
the Bolts and Nuts from Step 5 - as shown in Detail "B."
Step 12. Secure the Pinch Bracket to the Screw Leg with two 3/8 x 2 Hex Bolts and two 
3/8 Flange Nuts - as shown in Detail "B". 
Note: Make sure all Bolts and Nuts are fully tightened.
 

Maintenance
Use the access hole for lubricating the threaded rod. Lubricate every 6 months with a non 
toxic spray lubricant that does not dry out or wash off with water.

A

B

C

Dock Frame

Screw Leg Deep

Deep Support
Tube

Support
Pinch 
Bracket

Strut Bracket

Deep Water
Screw Leg 
Cross Support 
Tube

Note: When using Deep Water Screw Legs on a straight section 
of dock the Support Tube from one leg will interfere with the 
Support Tube from the other leg. Attach one of the Support Tubes
diagonally, as normal, and attach a Deep Water Screw Leg Cross
Tube (sold separately) to both Screw Legs - as shown in Detail 
"D". The Deep Water Screw Leg Cross Tube includes one 3/8 x 3 
Hex Bolts for attaching through both tubes and the Support Pinch 
Bracket. Use the hardware included with Screw Leg to complete 
the attachment. If desired one of the Support Tubes can be cut at 
41-1/16". Drill a 7/16" hole 1/2" from the cut end.

7/16"

0.500
Deep Water Screw 
Leg Cross Tube

5

11
6

4

106

2

3

19
7

8

Access Hole for Lubricant

Parts List
DESCRIPTIONPART NUMBERQTYITEM

Wdmt Pocket Short Single Leg 8.0 - Infinity100378921
Wdmt Coupler Axle100380022
Poly Wheel100782923
Bushing 2.0ID x 3.0 x 18Ga Zinc101573044
Pin Cotter 1/4 x 2.5 SS100256925
Nut Square 1/2-13 Brass100179366
Set Screw 1/2-13 x 1.5 SS 304 Cup Point100255867
Bolt Carriage 3/8-16 x 1.0 SS 304100195648
Nut Flange 3/8-16 Brass100180249

 

 

 
 
 

2

3

5

4

6

7
9

1

8

Dock Leg Post

Dock

Shore End Wheel Kit
Instructions
Part #: 1006679

Failure to follow instructions may 
result in personal injury and may 
invalidate the applicable warranty.
 
Step 1. Attach wdmt pocket to dock frame
using one 3/8 x 1 Carriage Bolt and one 
3/8 flange nut on both flanges of wdmt 
pocket.
 
Step 2. Insert Dock Leg Post into wdmt 
pocket. Secure by inserting 1/2 square nut 
into nut clip on wdmt pocket, then 
threading 1/2 x 1-1/2 set screws into 
square nuts.
 
Step 3. Attach wdmt coupler axle to dock 
leg post. Secure by inserting 1/2 square 
nut into nut clip on wdmt coupler axle and 
threading 1/2 x 1-1/2 set screw into square 
nut.
 
Step 4. Slide on one bushing 2 x 3 
bushing, the poly wheel, then a second 
bushing onto the axle of the wdmt coupler 
axle. Finish by inserting cotter pin into axle.




